

Certificate of Analysis

Calcium carbonat

Row.	Sampl e	SiO2	Al2O3	Fe2O3	CaO	Na2O	K2O	MgO
		%	%	%	%	%	%	%
1	carbon ate	0.06	0.01	0.01	55.21	0.01	0.01	0.49
Row.	Sampl e	TiO2	MnO	P2O5	L.O.I	S		
		%	%	%	%	ppm		
1	carbon ate	0.001	0.001	0.001	44.18	35		

Sample:	Major Phase(s)	Minor Phase(s)	Trace Phase(s)
carbonate	Calcite (05-0586)	--	--
Az :-	CaCO3		
kV = 40			
mA = 30			
Ka. = Cu			
Fil. = Ni			